93-e56

ALDERWOOD WASTEWATER TREATMENT PLANT
OCTOBER 26-27, 1992

by
Paul Stasch

Washington State Department of Ecology
Environmental Investigations and Laboratory Services Program
Toxics, Compliance and Ground Water Investigations Section
Olympia, WA 98504-7710

Waterbody No. WA-PS-0240

July 1993



The Department of Ecology is an Equal Opportunity and Affirmative Action employer and
shall not discriminate on the basis of race, creed, color, national origin, sex, marital status,
sexual orientation, age, religion or disability as defined by applicable state and/or federal
regulations or statutes.

If you have special accommodation needs, please contact (appropriate program/section/unit)
at (appropriate phone number), Ecology’s telecommunications device for the deaf (TDD)
number is (206) 438-8721.

OR FOR SWRO (TDD) 206-664-8785
NWRO (TDD) 206-649-4259
CRO (TDD) 509-454-7673
ERO (TDD) 509-458-2055



TABLE OF CONTENTS

Page

ACKNOWLEDGEMENTS . . . . . . e i
ABSTRACT . . . . e e iii
INTRODUCTION . . . . . e e e e e e 1
PROCEDURES . . . . . . e e e e 1
RESULTS AND DISCUSSION . . .. .. e 4
Flow Measurements . . . . ... .. .. ... . .. e 4
Quality Assurance/Quality Control . . ... ... ... ... ... ... ... . ... 7
General Chemistry . .. .. ... . .. . . e e 7
NPDES Permit Compliance . . . . . . . ... . ... ... . . 7

Split Sample Analyses . . . . . .. ... .. 12
Priority Pollutant Organics - VOA, BNA and Pesticide/PCB Scans . . . ... ... 12
Priority Pollutant Inorganics - Metals Scans . . . ... .................. 16
Bioassays . . . . ... 16
Sediments . . . .. .. .. e 16
RECOMMENDATIONS AND CONCLUSIONS . . . .. ... ... ... .. .. 20
Flow Measurements . . . . . . .. ... vt ittt it e 20
Quality Assurance/Quality Control . . ... .. .. ... ... .. .. . . 20
General Chemistry . . . ... .. . .. . e 20
NPDES Permit Compliance . . . . . ... .. .. ... 20

Split Sample Analyses . . . . . ... ... .. e 22
Priority Pollutants . . . . . . ... ... .. . . 22
BiOassays . . . . . .o e e 22
Sediments . . .. . . . 22
REFERENCES . . . . . e e 23



ACKNOWLEDGEMENTS

I would like to thank Marc Heffner and Bernie Strong for their assistance on the aborted
sediment collection voyage. I would like to thank Casey Clishe and Bernie Strong for their
assistance on the successful expedition. I would also like to thank Dave Wright for providing
much appreciated regional assistance.

ii



ABSTRACT

A Class II Inspection was conducted at the Alderwood Water District’s wastewater treatment
plant on October 26 and 27, 1992. Level of treatment and wastewater flow rates were
acceptable during the inspection. The plant’s discharge was well within the NPDES permit
effluent limits. However, influent BOD; loading exceeded the plant’s design capacity and
influent TSS was at the design capacity.. Planned hookups within the Alderwood Water District
service area to the Metro North Creek trunk line, will reduce influent loadings to the treatment
plant. Bioassays indicated only limited toxicity of the chlorinated effluent to some test
organisms. Sediment bioassays demonstrated no toxic effects. The Alderwood Laboratory
received accreditation as a result of the system audit conducted in conjunction with this
inspection.

iii



INTRODUCTION

A Class II Inspection was conducted at the Alderwood Water District’s wastewater treatment
plant on October 26 and 27, 1992. The inspection was conducted by Marc Heffner and
Paul Stasch of the Toxics, Compliance and Ground Water Investigations Section of the Environ-
mental Investigations and Laboratory Services Program (EILS) of the Washington State
Department of Ecology (Ecology). Leroy Wheaton, the treatment plant operator, represented
the Alderwood Water District and provided assistance onsite. Dave Wright of the Ecology
Northwest Regional Office requested the inspection and was present during portions of the
inspection. Dale Van Donsel and Perry Brake of the EILS Quality Assurance Section conducted
a system audit of the Alderwood laboratory on October 27, 1992.

The Alderwood Water District operates two contact stabilization package plants in parallel. One
of the units has a two million gallons per day capacity (2MGD) and the other has a one million
gallons per day capacity (IMGD). The plant discharges chlorinated effluent directly into Puget
Sound off of Picnic Point in Snohomish County (Figure 1). The flow schematic is depicted on
Figure 2. Ecology issued an NPDES permit (# WA-002082-6) on June 21, 1988. The current
permit expires June 30, 1993. Residential growth in the service area has raised questions about
existing plant capacity and treatment capabilities.

Specific objectives of the inspection include:
1. Verification of compliance with existing effluent limitations;
2. Analysis of the treatment plant’s loadings and efficiency;
3. Characterize influent and effluent for chemical constituents;
4. Assess toxicity of whole effluent and sediments near outfall; and
5. Evaluate the permittee’s self-monitoring programs.
PROCEDURES
Ecology collected grab and composite samples from several locations within the plant.
Composite samples were collected from the influent at the plant headworks (downstream from
the sludge press filtrate return), from the clarifier overflow trough of both the IMGD and
2MGD units, and at the overflow weir of the chlorine contact chamber. The Ecology Isco

composite samplers were used to collect equal volumes of sample every 30 minutes for 24 hours.

Grab samples were collected at the composite sampling locations, of sludge and filtrate from the
sludge press. A grab-composite sample of the effluent was collected for bioassay analyses.



+

PUGET SOUND

-‘? ‘—

*A,-~

. | MGD FACILITY

A A
3P N ‘.A.;‘c
130 N N

2 MGD ADDHTON

TREATMENT PLANT
BOUNDARY

s
‘ 4




Re-Aeration Zone

Qutfall Chlorine

-y Contact

Chamber

1MGD
1MGD-1
1MGD-2
Clarifier
Dewatered
Sludge
Aerobic Digester
Belt Press Sludge
' Sludge Ny Super

Aerobic Digester

Clarifier

Eff-E
Eff-BA
Eff-1
Eff-2
Ef-ED
Eff-1A
EffFColi

Filtrate

Re-Aeration Zone

Aeration

Zone

Inf-E
Inf-A Head
Inf-1 = Works
Inf-2
4
Influent

Figure 2 - Sample Stations and Flow Schematic - Alderwood - October 1992




Samples of sediment were collected in approximately 80 feet of water off Picnic Point on
November 12, 1992. The samples were collected with a Van Veen grab sampler and composited
aboard the sampling vessel. A sediment sample near the outfall and a background sediment
sample were collected. The gravelly composition of the sediments near the outfall made
collection of the outfall sample difficult, exhausting our available sampling time to such an
extent that a second background sample could not be collected.

The location of samples collected are identified on Figures 1 and 2 and described on Table 1.
The sampling dates, type of sample and parameters analyzed for are provided in Appendix A.
Laboratories conducting the analyses are identified in Appendix A-1.

Alderwood operators also collected influent and effluent composite samples. The Alderwood
samplers were programmed to collect an equal volume of sample every 30 minutes for 24 hours.
However, the Alderwood effluent sampler malfunctioned and an insufficient volume of sample
was collected. The sample identified as Eff-A was taken from the Alderwood compositor
sampling the effluent from the 2MGD unit.

Sampling quality assurance/quality control (QA/QC) steps included using cleaning procedures
appropriate for collecting priority pollutant samples (Appendix B) for composite samplers and
sediment sampling equipment prior to the inspection (Appendix B). Samples were properly iced
and delivered to our Manchester Laboratory. Chain-of-custody tracking of all sampling was
maintained.

Ecology and Alderwood samples were split for analysis by both the Ecology and Alderwood
laboratories to evaluate Alderwood’s sampling and analytical procedures. Ecology’s Quality
Assurance Section conducted a system audit for laboratory accreditation in conjunction with this
Class II Inspection. The system audit was conducted on October 27, 1992.

RESULTS AND DISCUSSION
Flow Measurements

The Alderwood influent Parshall flume was inspected and the flume configuration was verified
to be acceptable. No instantaneous check of plant influent meter was made. Flow in the six-
inch flume to the IMGD unit and the nine-inch flume to the 2MGD unit were measured. The
flow to each unit was measured twice for comparison with Alderwood’s flow meter measure-
ments. The Ecology and plant flow meter measurements agreed on all four occasions. Thus,
Alderwood’s flow meters appear to be recording accurate readings. The IMGD unit was
operated between 0.6-0.8 MGD. The 2MGD unit was operated between 1.2-1.4 MGD.
Effluent flows were not measured.



Table 1 - Sample Station Descriptions - Alderwood Water District - October, 1992.

Inf-E
Ecology composite sample collected at the headworks of the plant, immediately
downstream from the influent flume and the sludge filtrate return flow .

Inf-1,2
Grab samples collected at the headworks of the plant, immediately downstream of the
influent flume and the sludge filtrate return flow.

Inf-A
Alderwood composite sample collected at the headworks of the plant, immediately
downstream of the influent flume and the sludge filtrate return flow.

2MGD
Ecology composite sample collected from the clarifier overflow of the 2MGD package
plant.
IMGD
Ecology composite sample collected from the clarifier overflow of the IMGD package
plant.
2MGD-1,2
Grab samples taken from the clarifier overflow of the 2MGD package plant.
IMGD-1,2
Grab samples taken from the clarifier overflow of the IMGD package plant.
Eff-E
Ecology composite sample collected at the overflow weir of the chlorine contact
chamber.
Eff-BA

Grab-composite sample collected at the overflow weir of the chlorine contact chamber.

Eff-1A,2
Grab samples collected at the overflow weir of the chlorine contact chamber.

Eff-A
Alderwood composite sample collected out of the 2MGD package plant overflow.

Eff-ED
Duplicate sample split from the Eff-E sample.



Table 1 - Sample Station Descriptions (cont.) - Alderwood Water District - October, 1992.

Sludge
Grab sample of sludge collected at the filter press.

Super
Grab sample of filtrate collected from the filter press.

Sedmt-1
Grab-composite sample collected within dilution zone off Picnic Point; Latitude
47°52'47", Longitude 122°20°10".

Sedmt-2
Grab-composite sample collected approximately south of the Sedmt-1 sample station for
background comparison; Latitude 47°52°40", Longitude 122°20°10".



Quality Assurance/Quality Control

Sampling quality assurance/quality control (QA/QC) steps included priority pollutant cleaning of
composite samplers and sediment sampling equipment prior to the inspection (Appendix B) and
the submittal of a blind duplicate for laboratory analyses. The composite sample containers were
iced to properly cool the samples as they were collected. All samples were iced and delivered
to our Manchester Laboratory. Chain-of-custody tracking of all sampling was performed.

All samples submitted to the Manchester Laboratory were received in good condition, with
chain-of-custody maintained. All samples were analyzed within the USEPA method holding
times specified for each analyses. The results of the blind duplicate submitted for analyses were
acceptable. The procedural blanks associated with the samples showed no significant levels of
analytes. Laboratory control sample analyses were within the windows established for each
parameter. The data provided on the tables is considered reliable and can be used noting the
data qualifications included on the tables.

The EILS Quality Assurance Section conducted a System Audit for Laboratory Accreditation of
the Alderwood Laboratory immediately following the Class II Inspection. The Alderwood
Laboratory is now accredited as a result of this audit. The Alderwood System Audit Report,
Certification, and Scope of Accreditation are provided as Appendix C.